



CRASH TEST REPORT FOR

Premier Plastics

TESTED TO NCHRP 350

RECOMMENDATIONS FOR TEST LEVEL 3-71

Work Zone Traffic Control Devices

Prepared for:

**Premier Plastics
8328 River Way
Delta, B.C. V4G1C4**

Test Report No. TR-P23140-01-NC

KARCO Engineering L.L.C.
AUTOMOTIVE RESEARCH CENTER
9270 Holly Road
Adelanto, CA 92301
Tel: (760) 246-1672
Fax: (760) 246-8112

October 17, 2003

TR-P23140-01-NC